
FINAL REPORT

CERTIFICATE No.:

TEST CERTIFICATE OF:

PRODUCED AT:

TESTED AT:

SAMPLE IDENTIFICATION:

DATE SAMPLED:

PROPERTY

Chemical Composition  (AS 4489.5.1)

CaO 72.2 %

MgO 0.6 %

Al2O3 0.4 %

SiO2 1.3 %

K2O 0.1 %

Fe2O3 0.2 %

LOI  (AS 4489.7.1) 25.1 %

Free Moisture  (AS 4489.8.1) 0.3 %

ALI as Ca(OH)2  (AS 4489.6.1) 90.1 %

Fineness  (AS 4489.2.1)

300 µm Residue 0.0 %

75 µm Residue 8.0 %

REMARKS

Sampling not carried out by laboratory.  Samples tested as received.

Analysis performed on a sample that did not meet the minimum mass requirement of AS 4489.1.1.
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